SPRINT MICRO 3 REMOVAL AND REPLACEMENT PROCEDURES

The following procedures are to be used as a guide by the field or depot service
technician when removing printer sub-assemblies for service or replacement.
These procedures are written for Qume's standard Sprint Micro 3 printers and
will vary slightly for the WideTrack and TwinTrack models and also for those
printers with the Dual Paper Drive option installed. All adjustments referred
fo can be found in the earlier portions of this section. Read all pertinent
procedures thoroughly before beginning.

COVER REMOVAL

l.

5.

Refer to I1Justration A. Remove the Top Cover (1) by grasping the forward
corners and 1ifting up and toward you.

pull the feed roll release lever and paper bail forward.
Remove the platen by releasing the latch at each end.

1f the Cover Extension {2) is installed {e.g. covering Qume Switching Power
Supply) remove the two screws (3). Compiete removal of the Cover £xtension
requires powering down the printer and system and disconnecting both the 50
conductor data interface cable and the power cable from the printer,

To remove the Intermediate Cover (6), remove screws (4). There are five on
the Receive Only Intermediate Cover and seven on the Keyboard Intermediate
Cover. Screws (4) are located on the inside periphery of the cover.

Remove three screws (5) at the rear of the printer. Two of these will have
already been removed if the Cover Extension was previously removed.

Disconnect any cables between the Intermediate Cover and the printer mechanism.
Disconnection will be made at J4 on the motherboard or at J20 on the printer
side frame depending upon which cable is in use.

Lift off the Intermediate Cover.

Remove the Bottom Cover {7) by removing the four screws (8) and the two nuts
(8) inside the printer. Do not lose the two washers (10).

PRINTED CIRCUIT BOARD REMOVAL

l.
2.

Remove the Top Covgr, Intermediate Cover, and Cover Extension (if instalied).
PCB #1 is at the rear of the printer; PCB #3 is nearest the operator.

Remove all power to the printer and system.

Remove the clamp that hoids down the printed circuit boards.

Lift out the printed circuit board(s).

6-35



ILLUSTRATION A

6-36




ILLUSTRATION A (Continued)

6-37




YARIES WITH
OPFTIGNS

H al b

= 2 b—

N [O] .. 92

. - 3z

é % [T p———— o] P28
g

J&

H

onp PH el

Jid A5 U5 U6

fof i

B A

7 9

{ 2| PR

RE

ILLUSTRATIONB

6~38




MOTHERBOARD CONNECTIONS

Most connectors are mechanically "keyed" to ensure correct assembly. If you
have any questions, refer to the Motherboard Schematic (90600} for cable color

o

coding and pin number assignments.

Pl Printed Circuit Board #1

P2A, P2B Printed Circuit Board #2

P3A, P38 Printed Circuit Board #3

Ji Data Interface Cable

J2 Power Cable

J3 Carriage Harness Assembly

Jé Cover Interlock Switch (may be directly connected to
switch on intermediate cover or may be connected to J20
on printer left side frame)

J14 Unused

J15 Unused

J5 Carriage Left Limit Detector

Jé Form Advance (TOF) Pushbuttom Switch {connected to J20
on printer left side frame)

J7 Unused

J9 Paper Qut Printed Circuit Board

Jil Carriage Motor Encoder Assembly

J10 Carriage Drive Motor

J23 Paper Feed Drive Transistors {mounted on 1eft rear heat
sink assembly)

J24 Carriage Drive Transistors (mounted on right rear heat
sink assembly)

J18 Printwheel Drive Transistors (mounted on left rear heat
sink assembly)

J19 Hammer Fire Resistor

J13 Panel Lights (connected to J20 on printer left side frame)

Ji2 Move Ribbon Pushbutton

J20 Unused

Jé Paper Feed Motor

d22 +15Y¥ and -15V Power to both heat sink assemblies

Fi Fuse, Printwheel Motor

F2 Fuse, Carriage Motor

F3 Fuse, Paper Feed Motor

F4 Fuse, Paper Feed Motor




HEAT SINK ASSEMBLY REMOVAL

1. Remove the Top and Intermediate Covers.

2. Remove all three printed circuit boards.

3. Refer to Illustration B. Looking from the front of the printer, the heat
sink assembly on the right (1) contains the carriage drive transistors. The
transistors themselves are socketed and can be replaced individually without
removing the heat sink assembly.

4. Remove the carriage drive heat sink assemb?y'by removing two screws and
disconnecting the cables going to J24 and J22 on the motherboard.

5. The heat sink assembly (2) on the left (looking from the front) contains the
paper feed and printwheel drive transistors. Remove it by removing four
screws and disconnecting the cables going to J22, J23, and J18 on the
motherboard.

6. When reinstalling either heat sink assembly, refer to Illustration B8 for
cable placement.

MOTHERBOARD REMOVAL

L. Remove the Top and Intermediate Covers.

2. Remove all three printed circuit boards.

3. Remove both heat sink assemblies.

4. Disconnect all cables from motherboard.

5, Remove the eight screws mounting the motherboard to the printer botiom
pan.

6. When reinstaliing the motherboard, perform the motherboard alignment
adjustment given on page 6-33.

7. Refer to I1lustration B and the Motherboard Connection 1ist when reinstalling

cables on the motherboard.

6-40



PAPER FEED MOTOR REMOVAL

1.
2.

Remove the Top and intermediate Covers,

Remove all three printed circuit boards. i
Refer to Illustration C. Remove the paper feed idler gear (1} and the retainin
clip (2).

Remove the three 8-32 hex headed screws (3), the associated washers {4), and
the three spacers (5). -

Disconnect the paper feed motor cable from the motherboard at J8. This
cable may run underneath the motherboard but need not be reinstalled in the
same manner as long as the routing does not interfere with any printer mech-
anism or removing and repliacing the printed circuit boards.

Remove the paper feed motor (6) from the printer.
After reinstalling the paper feed motor, adjust the paper feed idler gear for

proper gear mesh with the paper feed motor pinion gear and the platen drive
gear {see Platen Drive Gear Adjustment, page 6-25).

ILLUSTRATION C

6-41



CARRIAGE DRIVE CABLE REMOVAL

9.

10.

Remove the Top and Intermediate Covers.
Remove the ribbon cartridge.
Remove the printwheel.

Refer to I1lustration D. With the top carriage assembly tilted back, grasp
the square swaged end (1) of one of the carriage drive cables with long nose
pliers. Use a 3/16" wrench or nut driver and, while holding cable from twisting,
back off the 3/16" self locking nut (2) until it is holding onto the last three

or four threads of the cable end.

while holding the square end of the other carrfage drive cable (1), remove the
3/16" self locking nut (2)}. Remove the 3/16" self locking nut loosened in step 4.

Both carriage drive cables are connected to the carriage drive motor pulley.
Balls on the ends of the cables are retained Dy mating holes in the pulley.

Remove the drive cables from around the idler pulleys on each printer side
frame and unhook the cables from the motor pulley.

When reinstalling the cables, note that they leave the pulley from the top
side. See Illustration E. It is easiest to jnstall the left drive cable first
since it connects to the drive pulley at the end nearest the motor brace.

Remember to hold the square cable ends with long nose pliers to keep the
cables from twisting when reinstalling the 3/16" self locking nuts.

Adjust carriage drive cable tension (page 6-28).

CARRIAGE MOTOR ASSEMBLY REMOVAL

1.
2.
3.

Remove Top, Intermediate, and Bottom Covers,
Remove all printed circuit boards.

Remove both heat sink assemblies.

Remove motherboard.

Remove carriage drive cables.

Refer to I1lustration E. Using a 5/16" wrench, socket and ratchet, or nut driver,
remove the four 1/2" long hex headed screws {l1) and the associated washers.

Being careful not to disturd the plastic dust cap covering the carriage motor
encoder assembly, remove the carriage motlor through the square opening in the
printer rear frame.

With some carriage motors, it will De necessary to remove the four conductor
cable attached to the motor before it will fit through the rear frame. One
of the motor terminals is marked with a red dot and the cable is color
coded. A red cable is connected to the terminal marked with a red dot; the
second red cable is connected to the terminal 180° on the opposite side of
the motor. Individual cable length will help obtain correct orientation and
electrical connection during reinstallation.

6-42



ILLUSTRATICND

6-43



CARRIAGE ASSEMBLY REMOVAL

l.
2.
3.
4.

5.

6.

Remove.the Top and Intermediate Covers.

Remove the carriage drive cabies.

Disconnect the carriage harness cable from the motherboard at J3.

Remove the cable clamp holding the carriage harness cable to the printer
bottom pan.

Remove any other fastener holding the carriage harness cable to the printer
mechanism (e.g. nylon cable tie).

You can remove the carriage assembly from the carriage rails by either of
two methods.

a.

Method 1 ~- The carriage rails are retained in the printer side frames
by grip rings and screws. Remove the grip rings and screws on the right
side only and slide both rails to the left until the carriage assembly
can be reached from the printer.

Method 2 -- Refer to Illustration D. Remove the two springs (3) (only
one shown in I1lustration D) from the carriage assembly that load the two
ball bearing assemblies (4) (only one shown in I1lustration D) into con-
tact with the bottom of the carriage rails. Remove the C-clip (5) that
retains the bottom rear ball bearing assembly in the carriage, Remove
the bottom rear ball bearing assembly. Remove the carriage assembly

from the printer,

After reinstalling the carriage assembly and drive cables, adjust the car-
riage drive cable tension and check all print quality related adjustments
(page 6-28).

ILLUSTRATIONE

6-44



RIBBON DRIVE CLUTCH AND GEAR REMOVAL

l-

' Remove Top Cover,

Remove ribbon cartridge.
Refer to I1lustration 0.

To remove the ribbon drive clutch (6) or the ribbon drive idler gears (7),
the ribbon drive plate {8) must be removed.

Remove screw (9) and the two studs (10) and {11). The ribbon drive plate,
ribbon drive clutch, and idler gears can now be removed.

After reinstalling the clutch, idler gears, and drive plate, adjust the gear
mesh between the ribbon drive motor and the ribbon drive clutch.

END OF RIBBON SENSOR REMOVAL

1.
2.

Remove Top and Intermediate Covers.

In most cases it is advisable to remove the carriage assembly from the
printer so that you will be able to perform the following steps easily
and with 1ittle chance of accidentally causing additional damage.

Refer to [llustration D. Remove nut {13), screw (12}, and stud (11).

The End of Ribbon Sensor (14) can be lifted up and the four wires cut
as near to the sensor module pins as possible.

Remove any old heat shrink tubing from these four leads. Strip the insu-
Jation off the ends of these four leads for 1/4" to 1/2".

Slip a 1" long piece of 1/16" i.d. heat shrink tubing over each of the four
leads.

Carefully solder the leads onto the correct pins of the new sensor module.
See [1lustration (D). Depending upon the vendor of the replacement sensor
module, the module will either be marked with +, E, and D, or one of the pins
will be marked with the wnite dot. Use [1lustration (D) and the cable color
coding to correctly install the new sensor module.

S1ip the heat shrink tubing up to insulate the soidered connections and pins.
Apply only enough heat to correctly shrink the tubing.

6-45



RIBBON LIFT COIL REMOVAL

1.
2.

Remove the Top and Intermediate Cover.

In most cases it is advisable to remove the carriage assembly from the
printer so that you will be able to perform the following steps easily
and with little chance of accidentally causing additional damage.

Remove the two 1/4" long pan head screws that mount the ribbon lift coi)
assembly to the printer upper carriage assembiy.

Cut the two wires going to the ribbon 1ift coil as close to the coil as
possible.

Strip the insulation from these two leads for 1/4“.
Slip a 1® long piece of 1/16" i.d. heat shrink tubing onto each lead.
Solder these leads to the new ribbon 1ift coil assembly.

S1ip the heat shrink tubing up to insulate the soldered connections.
Apply only enough heat to correctly shrink the tubing.

After complete reinstallation, adjust the ribbon 1ift coil assembly for
correct ribbon 1ift height.

PRINT HAMMER ARMATURE ASSEMBLY REMOVAL

l.
2.

3.

Remove Top and Intermediate Covers.

In most cases it is advisable to remove the carriage assembly from the
printer so that you will be able to perform the following steps easily
and with little chance of accidentally causing additional damage.

Remove the three 1/4" long pan head screws that mount the hammer armature
assembly to the printer upper carriage assembly.

To obtain enough slack in the hammer armature coil leads, it is usually
necessary to cut and remove the two nylon wire ties that secure various
leads exiting the carriage harness assembly to the upper carriage casting.
Cut the two hammer armature coil wires as close to the coil as possibie.
Strip 1/4" of insulation from the end of each wire.

Slip a 1" long piece of 3/32" i.d. heat shrink tubing over each wire.

Solder these lTeads to the new hammer armature assembly.

Slip the heat shrink tubing up to insulate the soldered connection. Apply
only enough heat to correctly shrink the tubing.

6~-46



PRINT HAMMER ARMATURE ASSEMBLY REMOVAL (Continued)

10.
1.
12.

13.

Reinstall the hammer armature assembly onto the upper carriage assembly.
Instal)l two new nylon wire ties where they were previously removed.

Adjust the print hammer armature assembly and the rear and front ecg¢entric
hammer armature stops.

Print several lines of text. If necessary, further refine print quality
associated adjustments.

RIBBON DRIVE MOTOR REMOVAL

L.
2.

10.

i1.

12.

Remove Top and Intermediate (Covers.

Remove carriage assembly from printer.

Refer to I1lustration 0. The four ribbon drive motor wires are protected
for about 3" with plastic sleeving where they pass through the lower car-
riage casting, If your printer does not have the optional End of Ribbon
sensor installed, the four EOR sensor wires may also be routed through
this sleeving with the four unconnected ends near the ribbon drive motor,
Cut the four ribbon drive motor wires as close as possible to the motor.
Remove the two pan head screws (15) and washers that mount the ribbon drive
motor to the lower carriage casting. Remove the defective ribbon drive
motor (16).

Cut the wires on the replacement ribbon drive motor to a iength of 1" to
1 1/2".

Strip 1/4" of insulation from the end of each of these wires and from the
end of each of the ribbon drive motor wires exiting the protective sleeving.

Install the new ribbon drive motor on the lower carriage casting.

Slip a 1/4" to 1/2" long piece of 1/16" i.d. heat shrink tubing onto each
ribbon drive motor wire.

Using the wire color coding as a guide, solder the replacement ribbon
drive motor wires to the correct carriage harness cable wires,

S1ip the heat shrink tubing over each of the soldered connections and apply
only enough heat to correctly shrink the tubing.

Adjust ribbon drive motor to clutch gear mesh.

6-47



FRONT AND REAR FEED ROLL REMOVAL

L.

6.

Remove Top Cover.
Remove platen by releasing the latch at each end.

The paper cradle is connected to the platen brace with two small springs.
Remove the springs and the paper cradle,

See [1lustration (F). Either front feed roll can be removed by gently
spreading the feed roll arms.

To remove the rear feed roll, you must first remove the associated front
feed roll. Then pivot the rear feed roll up and forward ninety degrees.

Gently spread the feed roll arms and remove the rear feed roll. See
I1lustration (F).

ILLUSTRATION F

6-48



CHAPTER Vii
ILLUSTRATED PARTS LIST

The following pages contain illustrated parts lists for the various Sprint Micro

3 printer models. Each group is identified by the shaded portion in the overall
printer drawing that is on the leading page. Where specific models require dif-
ferent parts, those parts are shown in separate illustrations, and sometimes iden-
tified in a separate list. These illustrated parts lists can be used as an as-
sembly guide and to identify missing or broken parts when repairing a printer.

To order parts, visually locate the part on the drawing, then use the index num-
ber to locate the part number from the list on the accompanying page. For parts
pricing, refer to Qume Catalog, Service and Spares (Qume P.N. 30030).

When replacing parts, refer to Section VI of this manual for alignment and adjust-
ment procedures. *

The following pages contain illustrated parts lists for the various Sprint Micro

3 printer models. Each group is identified by the shaded portion in the overall
printer drawing that is on the leading page. Where specific models require dif-
ferent parts, those parts are shown in separate illustrations, and sometimes iden-
tified in a separate list. These illustrated parts lists can be used as an as-
sembly quide and to identify missing or broken parts when repairing a printer.

To order parts, visually locate the part on the drawing, then use the index num-
ber to Jocate the part number from the 1ist on the accompanying page. For parts
pricing, refer to Qume Catalog, Service and Spares (Qume P.N. 30030).

When replacing parts, refer to Section VI of this manual for alignment and adjust-
ment proceduras,

7-1



GENERAL STRUCTURE

7-2



GENERAL STRUCTURE

DESCRIPTION SEE PAGE
A Platen Assembly, Friction (standard) | 7-5
Platen Assembly, Friction (WideTrack/TwinTrack) 7-5
Platen Assembly, Pinfeed 7-7
8 Platen Carrier, Left Side ' 7-11
C Structure Assembly, Left Side | 7-9
D Carriage
Upper 7-23
Lower : . 7-25
TwinTrack 7-27
£ Platen Carrier, Center 7-21
F Paper.and Printwheel Heatsink 7-29
G Structure, Common Parts | 7-35
264 Col. Differences 7-15
TwinTrack Differences 7-17
H Motherboard (standard or WideTrack) 7-31
Motherboard {TwinTrack) 7-33
I Platen Carrier Assembly, Right Side 7-19
J Carriage Drive, Heatsink 7-29
K Structure, Right Side 7-13

~
]
o



FRICTION PLATENS

7-4



FRICTION PLATENS

Platen Assembiy Complete (Standard)
Platen Assembly Compiete (WideTrack/TwinTrack)

Spiit Platen Assembly Compiete
{Requires dual paper feed option on printer)

(1)

@)

(3)
{4)
{8)
(6)

{7
(8)

(9)
— {10}
— (11)
(12)
(13}
(14)
(15)
(16)
(17
(18}
(19)

85207-02

80045-01
80045-02

80513-02
80515
80513-01

80205-01
80205-03

80514
80206-04

80175
8500003
80176
80177
80857
85145-31
80198
80594
80720
80513-03
80505-01

88057-01

Set Screw 8-32X.125,
Splined Socket

Knob Asy, Platen,
Charcoal Grey

Knob Asy, Platen,
Cordovan Brown

Spacer, Platen {.620)
Sleeve, Bearing
Spacer, Platen (1.061)

Platen Asy, 132 Col.
Platen Asy, 264 Col.

Sieeve, Right Platen

Set Screw 6-32X.250,
Splined Socket

Gear, Tractor Drive
Needle Roil, .062X.53
Platen Driver

Platen Gear

Shim, Platen Asy
Retaining Ring, 5100-31
Spring, Compression
Shaft, Push Platen
Guide, Spiit Platen
Spacer, Spiit Platen

Platen Asy, Crt. Split,
132 Col.
Ptaten Asy, Ctr. Split.
264 Col.

7-5

80022-01
80022-03
80807-XX



T VEY ¥ bt § bd™% At OWF

7-6



M
(2)
(3)
(4)
(5)
(6)
(M}

(8

e}
(10)

(1)
(12)
(13)

80012-01
8001202
80012-03
80012-04
80012-05
80012-06
80012-07

85014-03
80516
80490-01
80486
80527
80487
8044303

88028-01
88028-02
88028-03
88028-04

80490-02

88030-01
88030-02
88030-03
88030-04

80701-01
88026

85293-01
85293-02
85145-56

PIN FEED PLATENS

14,375 Pin to Pin
13.125 Pin to Pin
8.000 Pin to Pin
9.000 Pin to Pin
14.44 Pinto Pin
9.3275 Pin to Pin
11.500 Pin to Pin

Screw 4-40X.187, Slot, Fill Hd.

Spring, Ext Paper Guide
Bracket Asy, Left Side
Cam, P F Pitn

Pin, P F Pitn

Pin Guide, P F Pitn

Scale Asy For 13.125
{80012-02)

Scaie Asy For 8.000
{80012-03)

Scale Asy For 8.000
(80012-04)

Scale Asy For 8.375
{80012-06)

Scale Asy For 11.500
(80017-07)

Bracket Asy, R.S. For
14.375; 13.125; 14.44
(80012-01, -02, -05)
Bracket Asy, R.S. For
8.000 (80012-03)
Bracket Asy, R.S. For
5.000 (80012-04)
Bracket Asy, R.S. For
9.375 (80012-06)
Bracket Asy, R.S. For
11.500 (80012-07)

Cap, Lever, Char Grey

Lever, Fead Roll Disable
For 8001203, -04, -06, 07,

Washer, Nylon .015 Thick
Washer, Nyton .005 Thick
External Retainer, 5100-56

7-7

(14)

(15) -

(16)
(7

(18)
(19)
{20)

(21)

(22)
(23)
(24)
(25}
(26)
(27)

(28)
(29}
(30)
31)
(32)
(33)
(34)

80513-01
80514

80045-01
85207-02

80513-02
80515

80497-01
80497-02
8049703
80487-04
8048705
80497-06
8049707

85206-04

80175
85000-03
80176
80177
80334
88027-01

88027-02
8802703
8802704

88038
88037
80594
80198
85145-31
80857
81949

Spacer, Piaten (1.061) Fill Hd.

Sleeve, Right Pitn
Knob Asy, Pltn, Char Grey
Set Screw 8032X.125,
Spiined Socket
Spacer, Pitn. (.620)
Sieeve, Bearing

P F Pitn Asy, 14.375
P F Pitn Asy, 13.125
P F Pitn Asy, 8.000

P F Pitn Asy, 9.000

P F Pitn Asy, 14.449
P F Ptn Asy, 9.375

P F Pitn Asy, 11.500
Set Screw 6-32X.250,
Splined Socket

Gear, Tractor Drive
Needie Roll .062X.53
Pitn Driver

Pltn Gear

Spring, Ext Cradie

Special Cradle Asy For
8.000 (80012-03)

~ Special Cradle Asy For

9.000 (80012-04)

Special Cradle Asy For
2.375 (80012-08)

Special Cradle Asy For
11.500 (80012-07),
8001201, 02, -05, Use Std
Cradie, 80032-03)

Shaft Asy, Front For 80012-03
Shaft Asy, Rear For 80012-03

Shaft, Push, Pitn
Spring, Compression
Retatning Ring 5100-31
Shim, Pitn Asy

Paper Guide Step



7-8



(1)
(2}

3

{4)

{5

(6)
{7

(8
{9)

(10)

(11}
(12)
(13)
(14)
(13)
(16)
(17}
(18)

80237
85074-04

80257-02
80257-02
80320-01
80320-02
80320-03
80258-01
80258-02

80329
80048

81848

80220
85068-10

80187
85125-08

85124-06
85006-05
85066-04
80109
80037
85124-05

STRUCTURE - LEFT SIDE

Spring, Ext

Screw 4-40X.250, Slot
tUndercut Flat Hg

Arm, Bail Roiler,

Left Side

Arm, Bail Roller,

Right Side

Lever, Pitn Bail,
Chrome

Lever, Pitn Bail,
Charcoal Grey

Lever, Pitn Baii,
Cordovan Brown

Shaft, Bail Rollers,

132 Col

Shaft, Bail Rollers,

264 Col

Roiler Asy, Pitn Bail
Frame Asy, Left Side,
Excluding TwinTrack
Frame Asy, Left Side,
Excluding TwinTrack
Nut, Frame Mounting
Screw 10-32X.625,

Flat Hd

Detent, Impression
Control

Washer #6. Narrow
Guide, PCB Mounting
Washer #6, Helical Lock
Screw 6-32X.312, Pan Hd
Screw 6-32X.250, Hex Hd
Washer, Putley

Pulley Asy, idler
Washer #5, Helical Lock

(19)
(20)
(21)

(22)
(23)

(24)

(25)
(26)
(27)
(28)
(29)

(30)
(31)

(32)

(33)
(34)

{35}
(36}

(37}
(38)

(39)
(40)

85122-05

- 85128-50

80106-02

80523
85088-10

85124-10
80405
80404
85004-04
99120
80368-00
80719

85006-04
85159

80319

85414
81815-01

81815-02

81830
85007-08

818486
85007-0%

85124-08
85122-08

Nut 5-40. Hex

Retaining Ring (5555-50)
Bracket, Pulley Mount
Left

Screw, Cable Puiley
Screw, 10-32X.625,

Hex Hd

Washer #10, Helical
Lock

Bar Nut, Photo Sensor
Bracket, Photo Sensor
Screw 4-40X.250, Pan Hd
Photo Sensor Asy

Photo Module (Part of $9120)
Bumper, Carriage
Deceleration

Screw 6-32X.250, Pan Hd
Snap Grip. Wire
Fastening

Spring, Carriage
Deceieration For 264 Col
Fan, CW. Std. Mounting
Motor/Fan Cabie Asy
(Exctuding TwinTrack)
Motor/Fan Cable Asy
{TwinTrack Oniy)
Bracket, Fan Motor
Screw 8-32X.500,

Slot Pan Hd

Guide, PCB Mounting
SS5&TT

Screw 8-32X.312, Siot
Pan Hd

Washer #8, Helical Lock
Nut 832, Hex



PLATEN CARRIER - LEFT SIDE

7-10



PLATEN CARRIER - LEFT SIDE

(1) 8520703  Set Screw 8-32X.187,
Splined Socket

{2) 85007-06  Screw 8-32X.375, Slot

Pan Hd
(3) 85124-08 Washer #8, Helical Lock
(4) 31081 Eccentric, Platen
Rear
(5) 80183 Plate, Impression

Control Ac,ustment
{6) 80707-01  Cap, Lever Char Grey
80707-02  Cap, Lever Cordovan Brown
80707-03  Cap, Lever Chrome Plated

(7 80186 L.aver, Impression Cntl
(Excluding TwinTrack)

{8) 85207-04  Set Screw 8-32X.250,
Splined Socket

(9) Detent, Impression Cntl
(Excluding TwinTrack)
(10)  80185-01 Shaft, Impression Cntl,
132 Col
8018502  Shaft, Impression Cnti,
WideTrack
81828-02  Shaft, Impression Cntl,
TwinTrack
{11) 85006-05  Screw 6-32X.31 2, Slot
Pan Hd
(12) 80184 Eccentric, Impression Contral

(13) 85124-06 Washer #6, Helical Lock

(14) 85007-05  Screw 8-32X.500. Siot
Pan Hd
(18) 80156 Eccentric, Pltn Latch

{16) 85125-08  Washer #8, Narrow
(17) 8500708  Screw 8-32X.500, Slot

Pan Hd
(18) 80781 Eccentric, Pitn Front
80182 Replaced by 80781
(19) 80141 Latch, Pitn
(20) 80040 Frame Asy, Pitn
{Exctuding TwinTrack)
(21} 80234 Spring, Ext, Pltn Lateh
(22) 81849 Frame Asy, Pitn Left
(TwinTrack)
{23) 81829 impression Lever,
(TwinTrack)

(24) 85129-31  Gripping Ring (5555-31 )

-1

e |



WYV Terar F et ioe ~ TRV 75 Wi




(1)

(2
(3)
(4)
(5)
(6}
7N
(8)
)
{10}
{11)
(12}
(13)
(14)
{15}
(16)
(17
(18)
(19)
{20}
(21)
(22)
(23)
{24)

80025-01
80025-02

85006-05
85124-06
85125-06
80306
80050
85068-10
80220
80523
80685
80109
80037
85124-0S
85122-05
85124-10
85058-12
80719
85129-50
85006-04
85158
85157-04
85088-10
80404
99119-01

99119-02

STRUCTURE - RIGHT SIDE

Bail Rotier Asy, 132 Col
Bail Rolier Asy, 264 Col
(See Left Side Structure
Asy for Bail Asy Parts)

Screw 6-32X.312, Pan Hd
Washer #6, Helical Lock
Washer #6, Narrow
Guide, PCB Mounting
Frame Asy, Right Side
Screw 10-32X.625, Flat Hd
Nut, Frame Mounting
Scraw. Cable Pulley
Bracket, Flexure Puiley
Washer, Puliey

Puiley Asy, |dier

Washer #5, Hetical Lock
Nut 5-40, Hex

Washer #10, Helical Lock
Screw 10-32X.750, Hex Hd
Bumper, Carriage Decel
Retaining Ring (5555-50)
Screw 6-32X.250, Pan Hd
Snap Grip. Wire Fastening
Snap Bushing (SB-625-8)
Screw 10-32X.625. Hex Hd
Bracket, Photo Sensor

Switch Asy, Ribbon Ad-
vance 132 Col
Switch Asy. Ribbon Ad-
vance 264 Col

(25)
(26)
(27)
(28)
(29)

-{30)

(31)
(32)
{33}
(34)
(38)
(36}

(37)
(38)
(39)
(40)
(41)
(42)
{43)
(44)
(45)

80666

81829

80674
85122-06
80671
85124-04
85004-04
85058-10
80665
85122-10
85006-20
80319

80684
80107
80673
85124-08
8512208
85128-25
85056-04
80187
851880

Stud, Spring Dashpot
Spring, Dashpot

Dashpot, Cylinder Asy
Nut 6-32, % Hex

Plate, Flexure

Washer #4, Helicat Lock
Screw 4-40X.250, Pan Hd
Screw 10-32X.625, Hex Hd
Fiexure, Dashpot

Nut 10-32, Hex

Screw 6-32X1.250, Pan Hd

Spring, Carriage Decel
for 264 Col

Bracket and Stud Asy
Stud, Pulley

Lever Asy. Dashpot
Washer #8, Helicai Lock
Nut 8-32, Hex

Retaining Ring (5133-25)
Screw 6-32X.250. Hex Hd
Detent, impression Cntl
Prass Clip



264 COL STRUCTURE DIFFERENCES

7-14



1

(2)
3
(4)
(5)
{6)

(7}
(8)

@

(10)
(1)
(12)
(13)

(14)
(15}

(16)
(an
{18)

(19)

{20)

85006-05

85124-06
88073
81852
80023-04
85068-06

88078-01
88078-02

80852

80856

85122-10
86125-10
85124-10
85008-05

80116-02

81818

80855
81818
85068-08

81817

88044

264 COL STRUCTURE DIFFERENCES

Screw 6-32X.312 Siot
Pan Hd

Washer #6, Helical Lock
Guide PCB Mounting
Bracket Asy WideTrack
Motor/Encoder Asy 264 Col

Screw 10-32X.375 Siot
Pan Hd

Pan Asy Bottom, Unslotted
Pan Asy Bottom, Slotted

Carriage Shaft Rear,
264 Col

Post Rail Support

Nut 10-32, Hex

Washer #10, Narrow
Washer #10, Helicai Lock

Screw 10-32X.312, Siot
Pan Hd

Shaft Carriage Guide,
264 Col

Pad Accousticel, Bottom
Pan, Left

Sleave
Shield, Bottom Pan

Screw 10-32X.500, Slot
Flat Hd

Pad Accoustical, Bottom
Pan Right

Brace Motor Mount, 264 Col

7-15



TWINTRACK STHULGTURE Dirrankivwes

7-16



.\"A‘/

(1)
{2)
(3}
(4}
(%)
(&)
{7
(8)
%}

90692
98114
90752
85008-09
85162-10
81854
81803-01
90682
81803-02

TWINTRACK STRUCTURE DIFFERENCES

Motherboard Asy, Left, TwinTrack.
Cabie Asy, Motherboard, TwinTrack
Carriage Driver PCB Asy

Screw 10-32X.562 Siot Pan Hd
Washer #10, Internal Star

Bracket Asy, Battom Pan

Printwheel Drive Asy, Left, TwinTrack
Motherboard Asy, Right, TwinTrack
printwheel Drive Asy, Right, TwinTrack



PLATEN CARRIER - RIGHT SIDE

TWINTRACK

7-18



(1)

(2)
)
(4)

)
(6)

ity
(8)

(®)

(10)
(1)
(12)
(13)
(14)

(15)
{18)

(17)

80183

80181
85124-08
85007-06

8520703
80184

85125-08
85007-05

80707-01
80707-02
80707-03

80160
80620

85056-07
8512406
80149

80150
80036-01

80038-02

80333

PLATEN CARRIER - RIGHT SIDE

Ptlate, impression Cntl
Adjustment

Eccentric Pitn, Rear
Washer #8, Helical Lock

Screw 8-32X.375, Slot,
Pan Hd

Set Screw 8-32X.187,
Splined Socket
Eccentric, impression
Control

Washer #8, Narrow

Screw 8-32X.312,
Splined Socket

Cap, Lever, Char Grey
Cap, Lever, Cordovan Brwn
Cap, Lever, Chrome Plated

Lever, Feed Roller Disable

Shoulder Nut, Feed Roller
Disabie Lever

Screw §-32X.437, Hex Hd
Washer #6, Helica!l Lock

Screw, Shoulder, Cam
Foliower

Roiter, Cam Follower

Snaft Asy, Feed Roil
Disabie 132 Coi

- Shaft Asy, Feed Roli

Disabie 264 Col

Spring, Extension, Cam
Foilower

(18)
(19

(20)

1)

(22)

(23)
(24)
(23)
(26)

(27}
(28)

(29)
(30)
(31}
(32)
(23)

(34)
(35)

(38)

7-1%

85122-66
80234

85128-37

8019701
80197-02

80046-02
80046-08

8033800
80398
80202
85128-31

85057-14
85006-05

80156
80141
80040
80781
85007-08

80187
81839

80132

Nut 8-32 Hex (5/16")

Spring, Extansion, Ptaten
Lateh

Retainer, E-Ring
{X5133-37)

Spacer For .15 Thk Mtg
Plate
Spacer For .08 Thk Mtg
Ptate

Paperteed Motor, 132 Col
Paperteed Motor, 264 Col

Gear Plate Asy, R.H.
Washer, Lubrication
Gear, Idler

E-Ring Retainer
(X5133-31)

Screw 8-32X.875, Hex Hd

Screw 6-32X.312, Stot
Pan Hd

- Eccentric, Pitn Latch

Latch, Pitn
Frame Asy, Pltn (All)
Eccentrig, Pltn Front

Screw 8-32X.500, Slot
Pan Hd

Detent, Imprassion Controi
TwinTrack

Impression Control
TwinTrack

Wedge



FaAl &Y WA * Vel AT 9

TWINTRACK

7-20



PLATEN CARRIER - CENTER PARTS

(1) 8003203 Cradie Asy with Tape
80012-01  Pinfeed (14.375")
80012-02 Pinfeed (13.125")
80012-03 Pinfeed {8")
8001204 Pinfeed (9")
80012-05 Pinfeed (14.449")

C B0012-06  Pinfeed {9.375")
80012-07 Pinfeed (11.5")

(2) 85185 Film Tape, Clear
(e Wide X 1’2" Long)
(3) 80130 Brace, Pitn, 132 Col
88043 Brace, Pltn, 264 Col
{4) 80598 Spring, Ext, Feed Roilers

{5) 85056-10  Screw 6-32X.562, Hex Hd
(6)  85122-08  Nut #8, Hex _
M 85124-08 Washer #8, Helical Lock
(8) 85125-08 Washer #8, Narrow

{9) 80159 Screw, Shoulder, Feed
Arm Roller

(10) 80172 Screw Stud, Pitn Asy
Spring

(11} 80236 Spring, Extension

(12) 80237 Spring, Extension

(13} 80041 Arm Asy, Feed Roli,
Left Outer

(14)  85122-66  Nut #8, Hex (5/16"}

(15) 80142 Bail, Feed Roller

{16) 80154 Shaft Asy, Rear Feed
Roiler

(17) 80042 Arm Asy, Feed Rolier,
Left Inner

{18) 80044 Arm Asy, Feed Roller,
Right Inner _

{19) 80153 Shaft Asy, Front Feed
Roller

(20) 80043 Arm Asy, Feed Roller,
Right Quter

(21) 80334 Spring, Extension, Cradie

7-21






———

(1)

2
(3
4

8
&)

(7)

L)
(9
(10}

(1)
(12)

(13)
(14)
(15)

(16)

(17}

(18)

(19)
(20)
(21)

(22}

81924
81943

85125-04
85124-04
85004-04

80476
85128-06

80380-01
80819

85187-1
80248
85140-01

80403
80343

8513705

" 83605

80849

80369-02

80368-03
80375-01

80375-02
85145-50
85243-50

80376
80407
85140-10

80256

UPPER CARRIAGE

Coil & Core Asy, Single
Color Rib.

Coil & Core Asy, Dual
Color Rib.

Wwasher #4, Narrow
Washer #4, Helical Lock
Screw 4-40X.250, Slot

Pan Hd .

Spring, Ribbon Bail
Retainer, E-Ring

(Y 5133-6)

Bail Asy, Ribbon Lift,

Exc¢. Dual Color Ribbon
Bail Asy, Ribbon Lift,

Dual Color Ribbon

Shim {.188 1.D.)

Pivot, Print Motor Housing
Beileville Washer

{.195 L.D.)

Pad, Ribbon Lift Lubrication

Spring, Compression,
Ribbon

Nut, Self Locking 5-40
Mammer Arm Stop Asy
Eccentric, Hammer Arm
Stop

Arm Asy, Hammer All,
Exc X Models

Arm Asy, Hammer, X Modals
Latch Asy, Print Motor,
All Exc X Models

Latch Asy, Print Motor,
All X Modeis

Retainer, External (5100-
5Q) All, Exc X Models
Retainer, External (5101-
50) X Models

Hub, Print Disk_

Collet, Print Disk Hub

Beileviile Washer
{.126 1.D.)

Piiot, Printwheel

.. (23)

(24)

(25)
(26)
27)
(28)

(29)
(30}
(31)
(32)
(33)

(34)

(35)

(36)
{37)

(38)

(39)
(40)

(41)

(42)

7-23

80614
80613

80246
80158
80155
80336-01

80336-02
80336-03

80387
80686-02

8077
85003-10

85124-03
80687-02

80716
80713

80728
80784

80797
85003-07

80718

85000-01
80766

80401-00

80783-01
80783-02

Spring, Carriage Con-
ductors

Spring, Inner, Carriage
Conductors

Clamp, Carriage Cable
Shaft, Ribbon Bail

Shaft, Ribbon Links
Motor/Encoder Asy,

PW S3/585, 35/55
Motor/Encoder Asy, PW

All, Exc $3/55, 85/55, X Mod.
Motor/Encoder Asy,

X Models

Spring, Ribbon Tension Arm
Hammer, All Ex¢

X Modeis

Hammer, X Modeis

Screw 3-48X.825, Siot
Pan Hd

Washer #3, Helical Lock

Hammer Guide, All, Ex¢
X Models
Hammer Guide, X Models

Spring, Hammer, All Exc
X Models
Spring, Hammer X Models

Nut Plate, Hammer (Not
Required For X Models)

Thimble, Ribbon {Duai Color)

Screw 3-48X.437, Sict
Pan Hd

Retainer, Hammer Guide
(X Modeis}

Need Roll {.627 O.D.}

Stabilizer, Printwheel
(X Modeils}

Shim, Ribbon Magnet,
X Models Only

Brush Asy, Round Motor
Brush Asy, Square Motor



LOWER CARRIAGE

WIDETRALK AND
TWINTRACK

7-24



(1
(2)

(3)
(4)

{5)

(6)

{7}

(8)
{3
(10)
(‘;1)

(12)

(13)

80217
80219-00

80218-01
80304
85004-05

85127-01
85127-02
85127-03

85127-04
85127-05

80358

81917
81866

80102
80853
81865

80330
81902

§5144-01
8514404

80105
81901

85137-05
80112

80601

81928

LOWER CARRIAGE

Bearing, Ribbon Latch

Latch, Ribbon, Exc. Muiti-
color
Latch, Ribbon, Multicolor

Spring, Ribbon Box Latch

Screw 4-40X.312, Slot
Pan Hd

Cable Carriage Drive R & L
132 Col

Cable, Carriage Drive R WT
Cabie, Carriage Drive WT
Cable, Carriage Drive R TT
Cable, Carriage Drive TT

Guide Bearing Link Asy
Front All, Rear S3/X30,
$3/35, S3/45

Guide Bearing Link Asy,
Rear WT & TT

Guide Bearing Link Asy,
Rear $/55, S3/55, 83/X40

Link, Guide Bearing, For
80358 Asy
Link, Guide Bearing, For
81917 Asy
Link, Guide Bearing, For
81866 Asy

Bushing, Guide Bearing,
All Exc. 81866 Asy
Busing, Guide Bearing
81866 Asy

Ball Bearing, .500 0D,
All Exc 81866 Asy
Ball Bearing, .750 OD,
81866 Asy

Washer, Guide Roller,
Ail Exc. 81866 Asy
Washer, Guide Roller,
81866 Asy

Nut, Self Locking 5-40. All

Spring, Guide Bearing
Link, Front, Al}

Spring, Guide Bearing
Link, Rear, All Ex.
S/55, S3/55, S3/X40
Spring, Guide Bearing
Link, Rear, S/85, S3/55,
S3/X40

(14}

(15)

(16)
(a7
(18)
(19)
(20}
(21)
(22)
(23)
(24}

(25)

(26)
27
(28)
(29}
(30)
(31)

(32)
(33)
(34)

(35)
(38}
(37)
(38)

(39)
(40)

{41)
(42)
{43)
{44)
(45)

80104
80103
80058
80410
80409
80286
85004-04
80465
85004-06
85137-04
80315

81914
80387

80386
80316
80312-01
85053-04
85003-04
85124-03

85125-03
80357
80283

85125-04
80406
80207
80374-01

85138-12
81975

80854
80367
80218
80057-01
85124-04

Screw, Front Guide Bearing

- Screw, Guide Bearing

Plate Asy, Ribbon Drive

Tape (.500X.500)

Tape {.650X.150)

Screw Stud, Ribbon Drive
Screw, 4-40X.250, Slot Pan Hd
Spacer

Scraw 4-40X.375, Slot Pan Hd
Nut 4-40, Seif Locking

Tension Arm, All W/O Muiti-
cotor
Tension Arm, All W/Multicolor

Spring, Ribbon Tension Arm,
All, Requires 2, Merged, For
Muiticolor

Washer

Shaft Tension Arm Pivot

Line Card Guide

Screw 3-48X.250, Hex Hd
Screw 3-45X.250, Slot Pan'Hd

Washer #3, Narrow Helical
tock

Washer #3, Line Card Guids
Bracket Asy, Line Card Guide

Stud, Print Motor Latch,
Exc. TT
Stud, Print Motor Lateh, TT

Washer #4, Narrow
Shutter, Photo Sensor
Stepper Motor, 45°

Pad, Carriage Stop, Square
(.063 Thick)

Retainer, Guide Bearing Link
(5103-12)

Left Hand Ribbon Tensioner
For 80813-8

Sleeve For WT & TT

Gear Asy, 36T

Idier Gear, Ribbon Drive, 44T
Clutch Asy, Ribbon Drive
Washer #4, Hexical Lock



CARRIAGES - TWINTRACK

7-26



(1)
(2)
(3)
(4}
(5)
(6}
M

81871
81872
81869
81870
81859
85137-05
8512705
85127-04

CARRIAGES - TWINTRACK

Screw - Carriage

Spacer - Carriage

Spring - Carriage

Standoff - Carriage

Spherical Spacer

Nut - §-40 Self Locking

Cable - Carriage Drive (48.25)
Cable - Carriage Drive {43.45)

727



. CARRIAGE DRIVER HEATSINK

PAPER AND PRINTWHEEL HEATSINK




8
()
(3)
(4)
(5)
(6)
Ul
(8)
)
(10)

(1}

(11)
(12)
(13}
(14)
(15)
(16)

17

(18)
(19)
(20)
{21)

8500608
97028

85152-02
94179
94140-03
97029
80711
99073
98074

85006-08
99071
90081
806709
94137
87001
94134
86122-06
85124-06
85126-06
94228
97013

CARRIAGE DRIVER HEATSINK

Screw #6-32X.500 Pan Hd.

Transistor PMD 10K

Mica Insulator (Part of Transistor 37028)
Foot

Transistor Watfer Socket

Shrink Tubing 3/16” Dia.

Transistor PMD 11K

Heatsink S3/54 Series

Cable Asy.

Cable Asy. - Power

PAPER AND PRINTWHEEL HEATSINK

Screw #6-32X.500 Pan Hd.

Cable - Paper Feed and Printwheel
Printed Circuit Board - Driver
Heatsink/Pen Nut Asy.

Mica Insulator - Large Rectangle
Transistor NPN

Rectangular Metal Washer

Nut #5-40 Fuil Hex Nut

Washer #6-32 Helical Lock
Washer #6-32 Reguiar Plain
Bushing - Nyion:t #8

Transistor PNP



MOTHERBOARD CONNECTIONS
(132 Column And WideTrack)

| L = 2 —

F‘_G— ; ol B I L|J [o] —————— Bl
VA N Ra RS
(e! — el 1 TTslpze
B35 A ma o

15

E‘n
o —

Ja i R‘ | u'qﬁ} =+ F}l R; .
m m J:I I j@ CF5 3
J_ 5B |

Jie JIE J5 J6 " “ ?
y |

‘ Cklj" \! ) C‘.S-
(1) 2

7-30




(1)
(2)

(3
(4)
(5)
(6}
(7)
(8

(9)

(10)
(1)
(12)
(13)

80736

§9007-01
99007-03
99007-04
98007-05

99120
80023-04
80610-00
80613
80614

99119-01
99119-02

80046-01
80046-02
80046-07
80046-08

90602-00
80712

90092-01
90592-01

MOTHERBOARD CONNECTIONS
(132 Column And WideTrack)

Sensor (Rear Cut Of Paper)

Harness Asy. W/Int, W/Lights, W/T.Q.F, 132 Col
Harness Asy. W/O int, W/Lights, W/T.0.F., 132 Col
Harness Asy. W/Int, W/O Lights, W/O T.O.F., 132 Col
Harness Asy. W/Q Int, W/Lights, W/O T.O.F, 132 Col

Photo Sensor

Motor/Encoder Asy. 132 Col
Resistor Asy.

Spring, Inner Carriage Conductors
Spring, Carriage Conductors

Switch Asy. Ribbon Adv. 132 Col
Switch Asy. Ribbon Adv.

Paper Feed Motor Asy. 132 Col (Low Current)
Paper Feed Motor Asy. 132 Col

Paper Feed Motor Asy. (Low Current)

Paper Feed Maotor Asy.

Motherboard Asy. 132 Col

Carriage Driver Heatsink Asy. 132 Col
Paper/Printwheel Heatsink Asy.

PCB Rear Qut Of Paper



TWINTRACK MOTHER BOARD CONNECTIONS

(RIGHT & LEFT)

7-32



(1)
2)
3)

(4)
(3)
(6)
(7
(8)
{9)
(10)
(11)
(12)
(13)
(14)
(1)
(16)
(17)
(18)
(19)

8181502
80736

99007-11
99077-13
99077-14
99077-15

90692
99120
80023-04
80610-99
80614
80613
80610-00
80614
80613
99119-02
90682
80046-08
90752
99114
90092-02
90592-01

TWINTRACK MOTHER BOARD CONNECTIONS
(RIGHT & LEFT)

Motor/Fan/Cable Asy.
Sensor/Rear Qut of Paper

W/Int., W/Lights, W/T.Q.F. Harness
W/0Q Int., W/Lights, W/T.Q.F. Harness
W/Int.,, W/Lights, W/O T.O.F Harness
W/O Int., W/Lights, W/O T.0.F. Harness

Mother Board Asy., Left Side

Photo Sensor

Motor/Encoder Asy., Carriage 264 Col.
Resistor Asy.

Spring, Carriage Conductors Left Side
Spring, Inner Carriage Conductors Left Side
Resistor Asy,

Spring, Carriage Conductors Right Side
Spring, Inner Carriage Conductors Right Side
Switch Asy., Ribbon Adv. 284 Col,

Mother Board Asy., Right Side

Paper Feed Motor Asy.

Carriage Heatsink Asy.

Flat Cabie Asy.

Paper/Printwhee! Heatsink Asy.

P.C.B. Rear Qut of Paper

7-33



STRUCTURE ASSEMBLY

7-34



(1)

(2
(3
(4)
(5)

(6)
{7)
(8)
(9)
(10
(11)
(12}
(33)
(14)
(15)
(16}
(17}
(18}

(19)
(20}
(21)
(22)

{23)

80023-01
80023-02
80023-03
80023-04
80023-05
80023-06
80023-07
80023-09
80023-10
80023-11

88006-05
85124-06
80092-02

80049-01
80048-02

90602-00
80223
85157-02
80116-01
80418
80449
85058-08
85124-10
85004~04
80246
80610-01
85157-03

85152-01
85152-02

85122-10
85152-01
85008-08

8072
80752

81837

Mtr/Enc.
Mtr/Enc.
Mtr/Enc.
Mtr/Enc.
Mtr/Enc.
Mtr/Enc.
Mtr./Enc.
Mtr./Enc,
Mtr./Enc.
Mtr./Enc.

STRUCTURE ASSEMBLY

Asy. Car. S3/45,

Asy. Car. S3/35

Asy. Car. 33/55, S3X30, S3x40

Asy. Car. S3/WT

Asy. Car. S3/X30. S3/45, (128"} Black
Asy. Car. S3/35 (128) 8Slack

Asy. Car. S3/X40, $3/55 (128") Black
Asy. Car. 33/X30, 53/45 (144" Biue
Asy. Car. S3/35, (144) Blue

Asy. Car. S3/X40, $3/55 (144) Blue

Screw 6-32 X 312, Slot Pan Hd.
Washer #8, Helical |.ock
Paper and Printwheel Heatsink Assembly

Pan Agy.,
Pan Agy.,

Bot. 132 Coi. Unslotted
Bot. 132 Col. Siotted

Motherboard $3 Including S3 WT
Motorbrace 132 Col.

Snap Bushing (SB-875-11) 687 I.0.
Shaft, Carriage Guide, 132 Cal.

Shield, Bottom Pan, 132 Col.

Pad, Accoustical, Bottom Pan, 132 Col,
Screw 10-32 X .500, HEX HD.

Washer #10, Hetical Lock

Screw 4-40 X .250, Slot Pan Hd.
Clamp, Carriage Cabie

Resistor Assembly

Snap Busing (SB-1093-15) 937 1.D. Exc. S5

Foot, Rubber Front (SJ-5023) W/Covers
Foot, Rubber Front (SJ-5025) W/Q Covers

Nut 10-32, Hex
Foot, Rubber Rear {SJ-3023)
Screw 10-32 X .500, Slot Pan Hd.

Carriage Heatsink Assembly, All, Exc. TT
Carriage Heatsink Assembly, TT
Clamp, P.C.E.

7-35









CHAPTER Vili

SCHEMATICS
SCHEMATIC INDEX
DESCRIPTION PAGE
Motherboard (90600) 8-2
Printed Circuit Board #1 (90610) 8-4
Printed Circuit Board #2 (90620) 8-8
Printed Circuit Board #3 (90630) 8-14
TwinTrack Motherboard - Right (50680) 8-18
TwinTrack Motherboard - Left {90690) 8-19
TwinTrack Coordinating Logic (90670) 8-21
Auxiliary Paper Orive Option {(90700) 3-26

Paper Out Option (90590) 8-27









